

分析报告单



e f J	g 7 hi
j _ J	20160409
P QJ	GRS
K. LMJ	GB/T 640-1997
G H I J	NaHCO <sub>3</sub>
G H ! J	84.01
K. NOJ	2016-04-09

检 验 项 目	分析纯	化学纯	检验结果
! (NaHCO <sub>3</sub> )	" 99.5%	" 99.0%	99.9%
pH# (50g/L\$ %&25' )	( 8.6	( 8.6	) 8.6
* + , - .	/ O#	/ O#	/ O
1 2 \$ 3	( 0.01%	( 0.02%	) 0.01%
4 5 3 (Cl)	( 0.002%	( 0.005%	) 0.002%
6 7 8 (SO <sub>4</sub> )	( 0.005%	( 0.01%	) 0.005%
9: ! (N)	( 0.001%	( 0.002%	) 0.001%
; 7 8 < = 7 8 (> SiO <sub>2</sub> ? )	( 0.005%	( 0.01%	) 0.005%
@(Mg)	( 0.003%	( 0.005%	) 0.003%
A (K)	( 0.01%	( 0.02%	) 0.01%
B (Ca)	( 0.007%	( 0.01%	) 0.007%
C (Fe)	( 0.001%	( 0.002%	) 0.001%
DE F (> Pb? )	( 0.001%	( 0.002%	) 0.001%

{ | J } / GRS ~ • .

v w J

kl mJ nop

qrmJ stu

K. mJ xyz